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织物拉伸测试Tensile Strength Test Report 

滤布型号
 Fabric name

测试方向
Testing Direction

克重
Weight

g/m
2

样品来源
Sample source

卷号
Roll No/ ID No

测试
断裂强力

   (N / 50 mm)

断裂伸长率(%)

Elongation

数据分析
Data analysis

分析结果
Results

单位
Unit

测试1 measurement 1 1214.7 15.3
测试样本数
Sample q'ty

3

测试2 measurement 2 1283.2 15.67
样本均值

Average of Max. breaking force
1209 N/50 mm

测试3 measurement 3 1127.9 13.73
断裂伸长率均值

Average of Elongation at break
14.9 %

测试4 measurement 4
样本标准差

Standard Deviation
78

测试5 measurement 5
抽样平均误差

Sampling average error
45

测试6 measurement 6
置信度

Confidence level
0.95

测试7 measurement 7
自由度

Degree of freedom
2

测试8 measurement 8
t分布的双侧分位数

Quantile fractile at (t-distribution)
4.30

测试9 measurement 9
允许误差

Acceptable error
193

测试10 measurement 10
置信下限

Lower confidence limit
1015 N/50 mm

置信上限
Upper confidence limit

1402 N/50 mm

测试者Specialist

行业 Industry Code

客户 Client

测试日期Date

2011-12-14

TPP-340-236

Overlap Welding

Provided by Celine Kow

Not mentioned

Sefar Fabrication (M) Sdn Bhd 

/

 Mona Chen

Warp

● 结论Conclusion： 
 

The test results as above 
is only for reference. 
 
 
 

● 测试标准Reference standard： 

     ISO 13934-1 
     GB/T3923.1 
 

● 测试参数设定Test settings: 

    测试宽度Test width:                          50 mm 

    测试条样Test strip dimensions:        50 x 297 mm 

    隔距长度Gauge length:                    200 mm  

    测试速度Test speed             100 mm / min 
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